
1

Butler, Linda

From: Butler, Linda on behalf of SWD_WF_Permitting (Shared Mailbox)
Sent: Tuesday, October 20, 2015 12:34 PM
To: C. Mike Gore (mike.gore@mymanatee.org)
Cc: Kaur, Ramandeep; Gracik, Elaine; McGucken, Vicki; Sia Mollanazar, P.E. 

(sia.mollanazar@mymanatee.org); Kenneth Labarr (kenneth.labarr@mymanatee.org); 
'Jeff.Goodwin@mymanatee.org'; Andre Rachmaninoff 
(andre.rachmaninoff@mymanatee.org); 'DMilton@Carollo.com'; Curll, Ryan

Subject: Manatee County North Regional WRF, FLA012617-026-DW1P/NRL, Final Permit
Attachments: NOPI FLA012617-026-DW1P-NRL.pdf; Permit FLA012617-026.pdf; DMR R-001 

FLA012617-026.docx; DMR R-002 FLA012617-026.docx; DMR RMP-Q 
FLA012617-026.docx; DMR Daily Part B FLA012617-026.docx; DMR Pretreatment 
[...]
following should be completed by the permittee or authorized representative:   
 
Resubmitted DMR: Check this box if this DMR is being re-submitted because there was information missing from or information that needed correction on a previously submitted DMR.  The information that is being revised 
should be clearly noted on the re-submitted DMR (e.g. highlight, circle, etc.)   
No Discharge From Site: Check this box if no discharge occurs and, as a result, there are no data or codes to be entered for all of the parameters on the DMR for the entire monitoring group number; however, if the monitoring 
group includes other monitoring locations (e.g., influent sampling), the "NOD" code should be used to individually denote those parameters for which there was no discharge.  
Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed. 
Sample Measurement: Before filling in sample measurements in the table, check to see that the data collected correspond to the limit indicated on the DMR (i.e. interim or final) and that the data correspond to the monitoring group 
number in the header. Enter the data or calculated results for each parameter on this row in the non-shaded area above the limit.  Be sure the result being entered corresponds to the appropriate statistical base code (e.g. annual average, 
monthly average, single sample maximum, etc.) and units.  Data qualifier codes are not to be reported on Part A. 
No. Ex.:  Enter the number of sample measurements during the monitoring period that exceeded the permit limit for each parameter in the non-shaded area.  If none, enter zero. 
Frequency of Analysis: The shaded areas in this column contain the minimum number of times the measurement is required to be made according to the permit. Enter the actual number of times the measurement was made in the 
space above the shaded area. 
Sample Type: The shaded areas in this column contain the type of sample (e.g. grab, composite, continuous) required by the permit. Enter the actual sample type that was taken in the space above the shaded area. 
Signature:  This report must be signed in accordance with Rule 62-620.305, F.A.C.  Type or print the name and title of the signing official.  Include the telephone number where the official may be reached in the event there are 
questions concerning this report.  Enter the date when the report is signed. 
Comment and Explanation of Any Violations: Use this area to explain any exceedances, any upset or by-pass events, or other items which require explanation.  If more space is needed, reference all attachments in this area. 
 



 DEP Form 62-620.910(10), Effective Nov. 29, 1994 

PART B - DAILY SAMPLE RESULTS 
 
Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed. 
Daily Monitoring Results: Transfer all analytical data from your facility's laboratory or a contract laboratory's data sheets for all day(s) that samples were collected.  Record the data in the units indicated. Table 1 in Chapter 62-160, 
F.A.C., contains a complete list of all the data qualifier codes that your laboratory may use when reporting analytical results. However, when transferring numerical results onto Part B of the DMR, only the following data qualifier 
codes should be used and an explanation provided where appropriate.  

CODE DESCRIPTION/INSTRUCTIONS 
< The compound was analyzed for but not detected. 
A Value reported is the mean (average) of two or more determinations. 
J Estimated value, value not accurate. 
Q Sample held beyond the actual holding time. 
Y Laboratory analysis was from an unpreserved or improperly preserved sample. 

To calculate the monthly average, add each reported value to get a total.  For flow, divide this total by the number of days in the month.  For all other parameters, divide the total by the number of observations.   
Plant Staffing: List the name, certificate number, and class of all state certified operators operating the facility during the monitoring period.  Use additional sheets as necessary. 
 
PART D - GROUND WATER MONITORING REPORT 
 
Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed. 
Date Sample Obtained: Enter the date the sample was taken.  Also, check whether or not the well was purged before sampling. 
Time Sample Obtained: Enter the time the sample was taken. 
Sample Measurement: Record the results of the analysis. If the result was below the minimum detection limit, indicate that. Data qualifier codes are not to be reported on Part D. 
Detection Limits: Record the detection limits of the analytical methods used. 
Analysis Method: Indicate the analytical method used.  Record the method number from Chapter 62-160 or Chapter 62-601, F.A.C., or from other sources.   
Sampling Equipment Used: Indicate the procedure used to collect the sample (e.g. airlift, bucket/bailer, centrifugal pump, etc.) 
Samples Filtered: Indicate whether the sample obtained was filtered by laboratory (L), filtered in field (F), or unfiltered (N). 
Signature:  This report must be signed in accordance with Rule 62-620.305, F.A.C.  Type or print the name and title of the signing official.  Include the telephone number where the official may be reached in the event there are 
questions concerning this report.  Enter the date when the report is signed. 
Comments and Explanation: Use this space to make any comments on or explanations of results that are unexpected.  If more space is needed, reference all attachments in this area. 
 
SPECIAL INSTRUCTIONS FOR LIMITED WET WEATHER DISCHARGES 
 
Flow (Limited Wet Weather Discharge): Enter the measured average flow rate during the period of discharge or divide gallons discharged by duration of discharge (converted into days).  Record in million gallons per day (MGD). 
Flow (Upstream): Enter the average flow rate in the receiving stream upstream from the point of discharge for the period of discharge.  The average flow rate can be calculated based on two measurements; one made at the start and 
one made at the end of the discharge period.  Measurements are to be made at the upstream gauging station described in the permit. 
Actual Stream Dilution Ratio: To calculate the Actual Stream Dilution Ratio, divide the average upstream flow rate by the average discharge flow rate.  Enter the Actual Stream Dilution Ratio accurate to the nearest 0.1. 
No. of Days the SDF > Stream Dilution Ratio:  For each day of discharge, compare the minimum Stream Dilution Factor (SDF) from the permit to the calculated Stream Dilution Ratio.  On Part B of the DMR, enter an asterisk 
(*) if the SDF is greater than the Stream Dilution Ratio on any day of discharge.  On Part A of the DMR, add up the days with an "*" and record the total number of days the Stream Dilution Factor was greater than the Stream 
Dilution Ratio. 
CBOD5:  Enter the average CBOD5 of the reclaimed water discharged during the period shown in duration of discharge.   
TKN:  Enter the average TKN of the reclaimed water discharged during the period shown in duration of discharge. 
Actual Rainfall: Enter the actual rainfall for each day on Part B.  Enter the actual cumulative rainfall to date for this calendar year and the actual total monthly rainfall on Part A.  The cumulative rainfall to date for this calendar year 
is the total amount of rain, in inches, that has been recorded since January 1 of the current year through the month for which this DMR contains data. 
Rainfall During Average Rainfall Year: On Part A, enter the total monthly rainfall during the average rainfall year and the cumulative rainfall for the average rainfall year. The cumulative rainfall for the average rainfall year is 
the amount of rain, in inches, which fell during the average rainfall year from January through the month for which this DMR contains data. 
No. of Days LWWD Activated During Calendar Year:  Enter the cumulative number of days that the limited wet weather discharge was activated since January 1 of the current year. 
Reason for Discharge: Attach to the DMR a brief explanation of the factors contributing to the need to activate the limited wet weather discharge. 
 



 

STATEMENT OF BASIS 
FOR 

STATE OF FLORIDA DOMESTIC WASTEWATER FACILITY PERMIT 

PERMIT NUMBER: FLA012617-026 

FACILITY NAME: Manatee County North Regional WRF 

FACILITY LOCATION: 8500 69th St E, Palmetto, FL 34221-9064 
   Manatee County 

NAME OF PERMITTEE: Manatee County Utilities Department  

PERMIT WRITER: Ryan Curll 

1. SUMMARY OF APPLICATION 

a. Chronology of Application 

Application Number: FLA012617-026-DW1P/NRL 

Application Submittal Date: August 21, 2015 

b. Type of Facility 

Domestic Wastewater Treatment Plant 

Ownership Type:  County 

SIC Code:  4952 

c. Facility Capacity 

 Existing Permitted Capacity: 7.5 mgd  Three Month Average Daily Flow 
Proposed Increase in Permitted Capacity: 0.0 mgd  Three Month Average Daily Flow 
Proposed Total Permitted Capacity: 7.5 mgd  Three Month Average Daily Flow 

d. Description of Wastewater Treatment 

Operation of an existing 7.5 Million Gallon per Day (MGD)  Three-Month Rolling Average Daily Flow 
(TMRADF), Type I, oxidation ditch activated sludge domestic wastewater treatment facility consisting of:  a head 
works with two automatic bar screens, one manual bar screen, and a forced flow vortex grit removal unit; two 
Carrousel oxidation ditches (each with a 0.6 Million Gallons [MG] anoxic basin and a 3.1 MG aeration basin, for a 
total oxidation ditch volume of 7.4 MG), three clarifiers (each with a volume of 1 MG and a surface area of 9,500 
Square Feet [SF], for a total clarification volume of 3 MG and total surface area of 28,500 SF), a 32,000 gallon 
mixing/flow splitter basin, two automatic backwash traveling bridge filters (each with a surface area of 1,440 SF, 
for a total surface area of 2,880 SF), two automatic backwash cloth media disk filters (each rated at 3 MGD for a 
total disk filter capacity of 6 MGD), and two chlorine contact chambers each with two basins (one chlorine contact 
chamber with a volume of 144,000 gallons and one chlorine contact chamber with a volume of 168,000 gallons for 
total volume of 312,000 gallons).   Disinfection is achieved using sodium hypochlorite.  Waste activated sludge is 
directed from the clarifiers to three aerobic digesters (two digesters with a volume of 0.6 MG each and one 



 

digester with a volume of 1.05 MG, for a total digester volume of 2.25 MG), and four belt filter presses.  The 
North Regional WRF is a source facility for residuals processing at the Manatee County Southeast Regional Water 
Reclamation Facility (Permit FLA012618).  

During a site visit, it was noted that there are two automatic bar screens at this facility, as noted in the description 
above. Only one automatic bar screen was listed on the existing permit. 

e. Description of Proposed Modifications (as reported by applicant) 

 Construction of a 3 MG equalization basin and installation of a forced flow vortex grit removal unit.  The 
modification will include the construction and installation of a cover and odor control, a splitter box, a new 
electrical building, a pump-back station, a platform with stairway, as well as all of the necessary electrical, 
instrumentation and controls with SCADA modifications, and all necessary new piping and appurtenances. 

 The existing permit was modified to include the construction of a 3.7 MG Carrousel oxidation ditch and two 6.0 
MG ground storage tanks. The County has notified the Department that these modifications will no longer be 
constructed, per an email from the County dated 9/23/2015, so the modification language was not retained. 

g. Description of Effluent Disposal and Land Application Sites 

Land Application R-001: An existing 7.5 MGD Annual Average Daily Flow (AADF) permitted capacity Part III 
slow-rate public access reuse (PAR) system (R-001).  The MC North Regional WRF serves as a source plant for 
the Manatee County Master Reuse System (Permit FLA474029).  A 49.0 MG PAR storage pond is located onsite.  
The Manatee County Master Reuse System Permit contains additional PAR storage information. 

Land Application R-002: An existing Part IV rapid-rate land application system (R-002).  R-002 consists of a 
single-cell Rapid Infiltration Basin (RIB).  R-002 is used to store reject water until it is returned to the headworks 
for further treatment when no other discharge location is available.  R-002’s southwestern embankment is 
equipped with an overflow structure to the 49.0 MG PAR storage pond.  An overflow from R-002 to the storage 
pond will require the water in the storage pond to be sent to the plant for retreatment.  R-002 is located 
approximately at Latitude 27° 35' 04" N, Longitude 82° 28' 29" W. 

2. SUMMARY OF SURFACE WATER DISCHARGE 

This facility does not discharge to surface waters. 

3. BASIS FOR PERMIT LIMITATIONS AND MONITORING REQUIREMENTS 

This facility is authorized to direct reclaimed water to Reuse System R-001, a slow-rate public access system, based on 
the following: 

 
Parameter  Units Max/

Min 
Limit Statistical Basis Rationale 

Flow MGD Max 7.5 Annual Average 62-600.400(3)(b) & 62-610.810(5) FAC 
Max Report Monthly Average 62-600.400(3)(b) & 62-610.810(5) FAC 

BOD, Carbonaceous 
5 day, 20C 

mg/L 

Max 20.0 Annual Average 62-610.460 & 62-600.740(1)(b)1.a. FAC 
Max 30.0 Monthly Average 62-600.740(1)(b)1.b. FAC 
Max 45.0 Weekly Average 62-600.740(1)(b)1.c. FAC 
Max 60.0 Single Sample 62-600.740(1)(b)1.d. FAC 

Solids, Total 
Suspended mg/L Max 5.0 Single Sample 62-610.460(1) & 62-600.440(5)(f)3. FAC 



 

Parameter  Units Max/
Min 

Limit Statistical Basis Rationale 

pH s.u. Min 6.0 Single Sample 62-600.445 FAC 
Max 8.5 Single Sample 62-600.445 FAC 

Coliform, Fecal #/100mL Max 25 Single Sample 62-610.460 & 62-600.440(5)(f)2. FAC 
Coliform, Fecal, % 
less than detection percent Min 75 Monthly Total 62-600.440(5)(f)1. FAC 

Chlorine, Total 
Residual (For 
Disinfection)  

mg/L 
Min 1.0 Single Sample 62-600.440(5)(b), 62-610.460(2), & 62-

610.463(2) FAC 

Turbidity NTU Max Report Single Sample 62-610.463(2) FAC 
Nitrogen, Total mg/L Max Report Single Sample 62-601.300(6) FAC 
Phosphorus, Total  
(as P) mg/L Max Report Single Sample 62-601.300(6) FAC 

Giardia cysts/100L Max Report Single Sample 62-610.463(4) FAC 
Cryptosporidium oocysts/100L Max Report Single Sample 62-610.463(4) FAC 

This facility is authorized to direct reclaimed water to Reuse System R-002, a rapid infiltration basin system, based on 
the following: 

 
Parameter  Units Max/

Min 
Limit Statistical Basis Rationale 

Flow MGD Max Report Annual Average 62-600.400(3)(b) & 62-610.810(5) FAC 
Max Report Monthly Average 62-600.400(3)(b) & 62-610.810(5) FAC 

BOD, Carbonaceous 
5 day, 20C 

mg/L 

Max 20.0 Annual Average 62-610.510 & 62-600.740(1)(b)1.a. FAC 
Max 30.0 Monthly Average 62-600.740(1)(b)1.b. FAC 
Max 45.0 Weekly Average 62-600.740(1)(b)1.c. FAC 
Max 60.0 Single Sample 62-600.740(1)(b)1.d. FAC 

Solids, Total 
Suspended 

mg/L 

Max 20.0 Annual Average 62-610.510 & 62-600.740(1)(b)1.a. FAC 
Max 30.0 Monthly Average 62-600.740(1)(b)1.b. FAC 
Max 45.0 Weekly Average 62-600.740(1)(b)1.c. FAC 
Max 60.0 Single Sample 62-600.740(1)(b)1.d. FAC 

pH s.u. Min 6.0 Single Sample 62-600.445 FAC 
Max 8.5 Single Sample 62-600.445 FAC 

Coliform, Fecal #/100mL Max 200 Annual Average 62-610.510 & 62-600.440(4)(c)1. FAC 
Max 800 Single Sample 62-600.440(4)(c)4. FAC 

Chlorine, Total 
Residual (For 
Disinfection)  

mg/L 
Min 0.5 Single Sample 62-610.510 & 62-600.440(4)(b) FAC 

Nitrogen, Nitrate, 